



TEST REPORT

REPORT NO. KA/2004/90033

DATE: 2004/9/8

PAGE: 1 OF 1

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED AND IDENTIFIED BY THE CLIENT AS :

CLIENT : SHIUH-SHING ACCURATE FACTORY CO., LTD.
 PRODUCT DESCRIPTION : ZINC.
 STYLE/ITEM NO. : ZDA3.
 TESTING DATE : 2004/9/2 TO 2004/9/8
 SAMPLE RECEIVED : 2004/09/01.

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED

TEST ITEM(S)	UNIT	METHOD	DET. LMT	RESULT
CADMIUM	ppm	ANALYSIS BY ICP-AES WITH ADVANCE TREATMENT EN1122, METHOD B:2001.	2	n.d
MERCURY	ppm	ANALYSIS BY ICP-AES WITH ADVANCE TREATMENT US EPA 3052	2	n.d.
LEAD	ppm	ANALYSIS BY ICP-AES WITH ADVANCE TREATMENT US EPA 3050B	2	16.1

NOTE : n.d. = not detected.

<END>




 George Huang / Supervisor
 Sign for and on behalf of
 SGS Taiwan Limited



Test Report

寶德化學工業股份有限公司
*210台南永康工業區環工路27號

報告號碼 : CE/2004/20811A

日期 : 2004/02/13

Page : 1 of 2

以下測試樣品乃供應廠商所提供及確認：

樣品名稱	:	PP複合材料
產品型號	:	PM-01F0
收件日期	:	2004/02/06
測試日期	:	2004/02/06 TO 2004/02/13

測試結果 : 請見下一頁 -


 Daniel Fok, M.A., Operations Manager
 Signed for and on behalf of
 SIBS TAIWAN LTD.

The Test Report is issued by the Company subject to its General Conditions as hereby printed overleaf. Attention is drawn to the limitations of liability, interpretation and application of the defined terms. The Test Report shall only be used for the purposes stated and shall not be used for any other purpose. The Test Report cannot be reproduced, copied or used without prior written permission of the Company. 此報告係根據本公司訂定之檢驗標準所發出之報告，僅供委託檢驗之用，不得作為其他用途之根據。此外，檢驗報告中檢驗結果之說明及註釋均須對檢驗之標準負責。本報告及圖表之內容僅供參考，不得作為複製。

0575726



Test Report

報告號碼 : CE/2004/20811A

日期 : 2004/02/13

測試結果

測試部位 NO.1 : 白色塑膠粒

測試項目:	單位	測試方法	偵測極限值	結果				
				NO.1				
多邊聯苯(PBBs)	ppm	參考83/264/EBC方法, 以氣相層析質譜儀/電子捕獲偵測器/質譜儀(OC/ECD/MS)或高效液相層析儀/二維體陣列偵測器/質譜儀(HPLC/DAD/MS)檢測	5	N.D.				
多邊聯苯酸(PBBs/PEBAs)	ppm	參考83/264/EBC方法, 以氣相層析質譜儀/電子捕獲偵測器/質譜儀(OC/ECD/MS)或高效液相層析儀/二維體陣列偵測器/質譜儀(HPLC/DAD/MS)檢測	5	N.D.				
六體份	ppm	依照US EPA 7196A及3080A方法	2	N.D.				
鉛	ppm	依照 EN112 方法B:9001或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	N.D.				
汞	ppm	依照 US EPA 3052 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	N.D.				
鉍	ppm	依照 US EPA 3050B 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	N.D.				

備註: (1) N.D. = Not detected. (<MDL) / 未檢出(低於偵測極限值)

(2) ppm = ng/kg / 百萬分之一

(3) MDL= Method Detection Limit(偵測極限值)

(4) " --- " = Not Applicable / 未測項目

(5) " - " = Not Regulation / 無規條值

(6) **定值分析(無單位)

(7) Negative / 陰性(未偵測到), Positive / 陽性(已偵測到)

This Test Report is issued by the Company subject to its General Conditions of Service which is available upon request. Attention is drawn to the importance of honesty, identification and directional labels defined therein. The results shown in this test report refer only to the samples tested, unless otherwise stated. This Test Report cannot be reproduced, stored in a retrieval system or transmitted in any form or by any means, electronic, mechanical, photocopying, recording, or by any information storage and retrieval system, without the prior written permission of the Company. 此報告係根據本公司之檢驗條件, 未經本公司之同意, 不得翻印或轉載。

0575726

SGS

Test Report

方紅企業有限公司
*241台北縣三重市忠孝路2段4-2號

報告號碼 : CE/2004/C3071A
日期 : 2004/12/23
頁數 : 1 of 2

以下測試樣品乃供應商所提供及確認：

樣品名稱 : 磷青銅 5441
產品型號 : 5441
收件日期 : 2004/12/16
測試日期 : 2004/12/16 TO 2004/12/23



測試結果

測試部位 NO.1 : 銅色金屬棒 (請參照附件圖片)

測試項目	單位	測試方法	偵測極限值	結果			
				NO.1			
六價鉻	ppm	依照 US EPA 7196A 及 3060A 方法	2	N.D.			
鎘	ppm	依照 EN1122 方法 B:2001 或其他酸消化方法, 用感應耦合電漿原子發射光譜儀 (ICP-AES) 做分析	2	N.D.			
汞	ppm	依照 US EPA 3052 方法或其他酸消化方法, 用感應耦合電漿原子發射光譜儀 (ICP-AES) 做分析	2	N.D.			
鉛	ppm	依照 US EPA 3050B 方法或其他酸消化方法, 用感應耦合電漿原子發射光譜儀 (ICP-AES) 做分析	2	21289.6			

備註: (1) N.D. = Not Detected. (未檢出) / 未檢出 (低於偵測極限值)

(2) ppm = ug/kg / 百萬分之一

(3) MDL = Method Detection Limit (偵測極限值)


Daniel Yen, M.P., Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.